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Report No.: FCC022022-05623RF1

APPENDIX H - POWER SPECTRAL DENSITY
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Report No.: FCC022022-05623RF1

[ Test Mode [TX_802.11b-ANT1
Frequency Power Spectral Density Max. Limit
) (MHz2) (dBm/3 kHz) (dBm/3 kHz) et Rl
01 2412 -5.86 8.00 Pass
06 2437 -4.73 8.00 Pass
11 2462 -4.82 8.00 Pass
CHO1 CHO06 CH11

oo BN 10k

Test Mode ‘TX_802.11b-ANT2
Frequency Power Spectral Density Max. Limit
Cremnz) (MH2) (dBm/3 kHz) (dBm/3 kHz) Vs Rea
01 2412 -5.09 8.00 Pass
06 2437 -4.48 8.00 Pass
11 2462 -4.7 8.00 Pass
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Test Mode ‘TX_802.11b-ANT1+ ANT2
Frequency Power Spectral Density Max. Limit
e (MH2) (dBm/3 kHz) (dBm/3 kHz) TEE R
01 2412 -2.45 8.00 Pass
06 2437 -1.59 8.00 Pass
11 2462 -1.75 8.00 Pass
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Report No.: FCC022022-05623RF1

[TestMode  [TX_802.11g-ANT1
Frequency Power Spectral Density Max. Limit
Clnerire (MH2) (dBm/3 kHz) (dBm/3 kH2) JSEE IRl
01 2412 1231 8.00 Pass
06 2437 -8.09 8.00 Pass
11 2462 -8.06 8.00 Pass

[ Test Mode TX_802.11g-ANT2
Frequency Power Spectral Density Max. Limit
Cherne! (MH2) (dBm/3 kH2) (dBm/3 kHz) TSt [l
01 2412 -11.95 8.00 Pass
06 2437 -9.00 8.00 Pass
11 2462 -9.00 8.00 Pass

i B 100

Test Mode [TX_802.11g-ANT1+ ANT2
Frequency Power Spectral Density Max. Limit
e (MH2) (dBm/3 kHz) (dBm/3 kHz) TEE R
01 2412 -9.12 8.00 Pass
06 2437 -5.51 8.00 Pass
11 2462 -5.49 8.00 Pass
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Report No.: FCC022022-05623RF1

|Test Mode ‘TX_802.11n(20MHz)-ANT1
Frequency Power Spectral Density Max. Limit
Sl (MHz2) (dBm/3 kHz) (dBm/3 kHz) IRl
01 2412 -12.90 8.00 Pass
06 2437 -8.68 8.00 Pass
11 2462 -8.83 8.00 Pass

CHO6

Test Mode ‘TX_802.11n(20MHz)-ANT2
Frequency Power Spectral Density Max. Limit
Crremnz) (MH2) (dBm/3 kH2) (dBm/3 kHz) Vs [Rea
01 2412 -12.59 8.00 Pass
06 2437 -9.22 8.00 Pass
11 2462 -9.86 8.00 Pass
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Test Mode ‘TX_802.11n(20M Hz)-ANT1+ ANT2
Frequency Power Spectral Density Max. Limit
e (MH2) (dBm/3 kHz) (dBm/3 kHz) TEE R
01 2412 -9.74 8.00 Pass
06 2437 -5.93 8.00 Pass
11 2462 -6.30 8.00 Pass

End of Test Report
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